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1. Product of testing: Mortar for masonry: Webertherm Special W

2 . Applicant of the testing: Saint-Gobain Construction Products Albania, Str: Budull, Nr.3, Ahmetaq
Preze, Vora, Albania.

3. Application for the testing: Ne 2-0295 /24.06.2019, without report from sampling from CPTL
4. Location of performance of the testing: Construction Product Testing Laboratory

5. Test methods:

BDS EN 1015-11:2001+A1:2007 Methods of test for mortar for masonry - Part 11: Determination of
flexural and compressive strength of hardened mortar

BDS EN 1015-10:2001+A1:2007 Methods of test for mortar for masonry - Part 10: Determination of dry
bulk density of hardened mortar

BDS EN 1015-3:2001+A2:2008 Methods of test for mortar for masonry - Part 3: Determination of
consistence of fresh mortar (by flow table)

BDS EN 1015-4:2001 Methods of test for mortar for masonry - Part 4: Determination of consistence of
fresh mortar (by plunger penetration)

BDS EN 1015-7:2001 Methods of test for mortar for masonry - Part 7: Determination of air content of
fresh mortar

BDS EN 1015-17:2004+A1:2006 Methods or test for mortar for masonry - Part 17: Determination of
water-soluble chloride content of fresh mortars

6. Date of delivery of the sample for testing to the laboratory: 28.06.2019
In accordance with the requirement of the applicant, the test samples were prepared at a ratio of 0.270 kg
of water to 1 kg of the dry mixture.
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CONSTRUCTION PRODUCT TESTING LABORATORY
2, Industrialna str., Stara Zagora

Page 1 of 3

REPORT
FROM TESTING
Ne 108 0979WA /30.09.2019

1. Product of testing: Mortar for masonry: Webertherm Special W

2.Applicant of the testing: Saint-Gobain Construction Products Albania, Str: Budull, Nr.3, Ahmetaq
Preze, Vore, Albania.

3. Application for the testing: Ne 2-0295 /24.06.2019, without report from sampling from CPTL

4. Location of performance of the testing: Construction Product Testing Laboratory

5. Test methods:

BDS EN 1015-12:2016 Methods of test of mortar for masonry - Part 12: Determination of adhesive
strength of hardened rendering and plastering mortars on substrates

BDS EN 1015-18:2003 Methods of test for mortar for masonry - Part 18: Determination of water
absorption coefficient due to capillary action of hardened mortar

BDS EN 1015-19:2001+A1:2006 Methods of test for mortar for masonry - Part 19: Determination of
water vapour permeability of hardened rendering and plastering mortars

BDS EN 1015-21:2003 Methods of test for mortar for masonry - Part 21: Determination of the
compatibility of one-coat rendering mortars with substrates

BDS EN 1745:2012 Masonry and masonry products - Methods for determining thermal properties

6. Date of delivery of the sample for testing to the laboratory: 28.06.2019
In accordance with the requirement of the applicant, the test samples were prepared at a ratio of 0.270 kg
of water to 1 kg of the dry mixture.

7. Date/s/ of performance of the testing: 10.07.2019. + 30.09.2019
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